
Assembling 
instructions

Approximate time of assembly: 15 minutes.

The paper instructions may be limited, scan the 
QR code to watch the tutorial video online.

What’s in the box ?

4 NE01-01-001 - TBHC 6x16mm screws
4 NE01-01-009 - TBHC 6x20mm screws
8 NE01-03-001 - M6 washers
1 PM01-07-084 - Blade n°84 - Outside right
1 PM01-07-085 - Blade n°85 - Middle right
1 PM01-07-086 - Blade n°86 - Inside right
1 PM01-07-087 - Blade n°87 - Outside left
1 PM01-07-088 - Blade n°88 - Middle left
1 PM01-07-089 - Blade n°89 - Inside left

KTM / GasGas / Husqvarna

AX1797
Fast cleaning radiator guards

Radiator guards are made to protect the vital components of your bike and does not have a « life 
warranty ». If you notice a defect on your radiator guards at reception, please write to 
contact@axpracing.com

Off-road riding involves significant stresses and risks of impact on the motorcycle and its 
components. AXP Racing products are designed to improve protection and durability; however, 
they cannot be considered a foolproof guarantee against damage. AXP Racing accepts no liability 
for damage resulting from use, impact, or misuse. 

3
Use the OEM screws or 2 TBHC 

6x16mm screws + M6 washers to fix 
the protection on the frame and tighten.

Utilisez les 2 vis d’origine ou 2 
TBHC + 2 rondelles pour fixer la 

protection sur le cadre.

1
Remove the plastic wings and the 

2 OEM screws.

2
Place the guard in front of the 

radiator, the aluminum side must 
rest on the frame’s side.

Retirez les écopes en plastique et 
les 2 vis d’origine.

Placez la protection devant le 
radiateur, le côté en alu du côté 

du cadre.



4 5 6

7 9

Make sure to push this part up so 
the wings don’t come out while 

riding.

To remove the wings, push the 
small part and slide them out.

Use 2 TBHC 6x20mm screws + 
M6 washers to fix the guard on the 

outside and tighten.

10
On the Husqvarna, you need to pull the 

side plastic to be able to remove the wings.

Clip the wings in the structure. Make sure to place them in the correct 
order.

Utilisez 2 vis + rondelles pour fixer 
la protection à l’extérieur et serrez.

Assurez-vous de pousser cette 
petite partie avant d’insérer les 

lames pour éviter qu’elles partent.

Pour retirer les lames, poussez la 
petite partie et tirez les vers le haut.

Clipsez les lames dans la structure. Placez-les dans le bon ordre. 

Make sure to place the side plastic 
in front of the guard.

Assurez-vous de mettre le 
plastique devant la protection.

Sur les Husqvarna, il faut tirer sur les 
plastiques latéraux pour pouvoir retirer les 

lames.

8

84  85  86 89  88  87


